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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions [Spurious Emissions

Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -47.70 dBm -34,70 dB 30,000 MHz 1,000 GHz 1.000 MHz 998.30335 MHz -47,52 dem -34.52 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.62391 GHz -48.59 dBm -35.50 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.03446 GHz -48.47 dBm -35.47 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,99230 GHz -46,53 dBm -33,53 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,04005 GHz -46,99 dBm -33,99 dB
3.000 GHz 2.000 GHz 1.000 MHz 7.55037 GHz -42,33 dBm -29.33 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.96084 GHz -42.42 dBm -29.42 db
9.000 GHz 13.000 GHz 1.000 MHz 12.43132 GHz -40.50 dBm -27.50 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.44682 GHz -40.65 dBm -27.65 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.82981 GHz -38.24 dBm -25.24 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78081 GHz -38.27 dBém -25.27 dB
( ) L ( Il
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SPORTON L.

AB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band

4 /| 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
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-80 der -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -47.49 dBm -34.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 991.03188 MHz -47.14 dBm -34.14 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.64700 GHz -48.42 dBm -35.42 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64175 GHz -48.53 dBm -35.53 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98498 GHz -46,81 dBm -33,81 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07469 GHz -46,82 dBm -33.82 dB
3.000 GHz 2.000 GHz 1.000 MHz 7.53637 GHz -42,28 dbm -29.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54287 GHz -42,36 dBm -28,36 db
9.000 GHz 13.000 GHz 1.000 MHz 12.39933 GHz -40.58 dBm -27.58 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.41432 GHz -40.60 dBm -27.60 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84522 GHz -38.10 dBm -25.10 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.83356 GHz -38.20 dBm -25.20 dB
I o )

Dater 1.0CT 2019 10:17:16

Date: 1. 0CT.2019 10:17:57

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spect

Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB PR A (| 40 dem P,
i T e R R
. IR TP ey " AT
-60 dB -60 dBm
70 dB -70 dBm
-80 dBm -0 dBm
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 999.75762 MHz -47.38 dBm -34.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.91004 MHz -47.25 dBm -34.25 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.66414 GHz -48.68 dBm -35.68 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67639 GHz -48.69 dBm -35.69 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98909 GHz -47.00 dBm -34,00 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,06235 GHz -46,95 dBm -33,95 dB
3.000 GHz 2.000 GHz 1.000 MHz 7.55537 GHz -42.27 dbm -29.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54937 GHz -42,32 dBm -28.32 db
9.000 GHz 13.000 GHz 1.000 MHz 12.40032 GHz -40.57 dBm -27.57 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.42982 GHz -40.58 dBm -27.58 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.85272 GHz -38.32 dBm -25.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.83814 GHz -38.17 dBm -25.17 dB
) - Il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 4 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.70 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit thnrk Paks Limit PARS
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-50 dBm
-70 dBm
-80 dBm
-90 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -47.52 dBm -34.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 997.33383 MHz -47.65 dBm -34.65 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.6711% GHz -48.53 dBm -35.53 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62111 GHz -48.48 dBm -35.48 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99486 GHz -46,83 dBm -33.82 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.09807 GHz -46.31 dBm -32.81 d8
3.000 GHz 5.000 GHz 1.000 MHz 7.56237 GHz -42.32 dbm -29.32 dB 3.000 GHz 2,000 GHz 1.000 MHz 7.52137 GHz -42.35 dBm -29.35 db
9.000 GHz 13.000 GHz 1.000 MHz 12.44932 GHz -40.60 dBm -27.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.41182 GHz -40.59 dBm -27.59 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.82356 GHz -38.25 dBm -25.25 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.83564 GHz -38.29 dBm -25.29 dB
il i
L I\ J L JL J

Dater 1.0CT 2019 10:2538

Date: 1.0CT.2019 10:26:19

LTE Band

4/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions [Spurious Emissions

Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -47.48 dBm -34,48 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -47,38 dém -34.38 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -47.50 dBm -34.50 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -48.16 dBm -35.16 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99856 GHz -46,81 dBm -33,81 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00033 GHz -46,97 dBm -33,97 dB
3.000 GHz 2.000 GHz 1.000 MHz 7.53487 GHz -42.26 dbm -29.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.82735 GHz -42,33 dBm -29.33 db
9,000 GHz 13,000 GHz 1.000 MHz 12.41882 GHz -40,62 dBm -27.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.39883 GHz -40,62 dBm -27.62 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83682 GHz -38.14 dBm -25.14 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78081 GHz -38.26 dem -25.26 db
i
L JL y L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 4/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 998.78811 MHz -47.27 dBm -34.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 989.57771 MHz -47.52 dBm -34.52 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.65855 GHz -48.74 dBm -35.74 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64350 GHz -48.55 dBm -35.55 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.91173 GHz -46,96 dBm -33,96 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00733 GHz -46,76 dBm -33.76 dB
3.000 GHz 2.000 GHz 1.000 MHz 7.55587 GHz -42.25 dbm -29.25 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54937 GHz -42,29 dBm -29.29 db
9.000 GHz 13.000 GHz 1.000 MHz 12.43182 GHz -40.40 dBm -27.40 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.44632 GHz -40.64 dBm -27.64 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75165 GHz -38.23 dBm -25.23 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.84272 GHz -38.26 dBm -25.26 dB
{ 1 J L] ( )| J

Dater 1.0CT 2019 10:3212

Date: 1.0CT.2019 10:32:53

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum e Spect 1 -

Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr

Limit fthrrk PARS Limit fthr'rk PAES
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions [Spurious Emissions

Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -47.35 dBm -34,35 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.94353 MHz -47,52 dem -34,52 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.62181 GHz -48.59 dBm -35.50 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63476 GHz -48.24 dBm -35.24 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98292 GHz -46,76 dBm -33,76 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.06481 GHz -46,87 dBm -33.87 dB
3.000 GHz 2.000 GHz 1.000 MHz 7.55487 GHz -42,40 dBm -29.40 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54587 GHz -42,11 dBm -28.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.41532 GHz -40.61 dBm -27.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.46032 GHz -40.63 dBm -27.63 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.82606 GHz -38.13 dBm -25.12 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.84314 GHz -38.30 dBm -25.30 dB
( ) J ] ( )| J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Swesp

@1 AvgPwr
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o] s .

Start 30.0 MHz

39006 pts

Stop 18.0 GHz

purious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 999.75762 MHz -47.43 dBm -34.43 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -34.07 dBm -21.07 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.00321 GHz -47.00 dBm -34.00 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55087 GHz -42.32 dBm -29.32 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.40232 GHz -40.56 dBm -27.56 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84522 GHz 4 dBm -25.14 dB
-
L JL J

Dater 1.0CT 2019 10:41:49

Middle Channel / QPSK

Middle Channel / 16QAM

Si

Ref Level 0.00 dBm Offset 11.70 dB
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purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 999.75762 MHz -47.18 dBm -34.18 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -46.07 dBm -33.07 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99938 GHz -46,97 dBm -33,97 dB
3.000 GHz 5.000 GHz 1.000 MHz 7.53987 GHz -42.15 dBm -29.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.39483 GHz -40.54 dBm -27.54 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84064 GHz -38.25 dBm -25.25 dB
il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band

4/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 11.70 dB Mode Auto Swesp
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 999.75762 MHz -47.34 dBm -34.34 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65435 GHz -48.66 dBm -35.66 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -38,51 dBm -25.51 dB
3.000 GHz 5.000 GHz 1.000 MHz 7.55387 GHz -42.25 dbm -29.25 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42682 GHz -40.49 dBm -27.49 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.78581 GHz 3 dBm -25.32 dB
il

L s

Dater 1.0CT 2019 10:4822

LTE Band

4 | 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum

Si

Ref Level 0.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 11.70 dB Mode Auto Sweep
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -47.57 dBm -34.57 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -36.18 dBm -23.18 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99444 GHz -46,83 dBm -33.82 dB
3.000 GHz 5.000 GHz 1.000 MHz 7.56037 GHz -42.33 dbm -29.33 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.41032 GHz -40,54 dBm -27.54 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83772 GHz -38.21 dBm -25.21 dB
— 1

L JL
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SPORTON LAB.
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Report No. :FG982310-02

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm Offset 11.70 dB

SGL Count 100/100
@1 AvgPwr

Mode Auto Swesp
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purious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -47.07 dBm -34.07 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64945 GHz -48.25 dBm -35.25 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.95741 GHz -46,91 dBm -33,01 dB
3.000 GHz 5.000 GHz 1.000 MHz 7.54387 GHz -42.15 dBm -29.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.41782 GHz -40.34 dBm -27.34 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.82022 GHz 2 dBm -25.22 dB
il
L JL )

Dater 1.0CT 2019 10:54' 56

Highest Channel / QPSK

Highest Channel / 16QAM

Si

Ref Level 0.00 dBm Offset 11.70 dB

SGL Count 100/100
@1 AvgPwr
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purious Emissions

Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9687.15392 MHz -47.25 dBm -34.25 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62601 GHz -48.23 dBm -35.23 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.77179 GHz -41.64 dBm -28.64 dB
3.000 GHz 5.000 GHz 1.000 MHz 7.56487 GHz -42.08 dBm -29.08 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43382 GHz -40.42 dBm -27.42 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.82356 GHz -38.25 dBm -25.25 dB
il
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ssamonias. FCC RADIO TEST REPORT

Report No. :FG982310-02

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0003
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.14 4.84 5.07 -
Middle CH 4.29 4.55 4.96 - PASS
Highest CH 3.86 4.55 4.81 -
TEL : 886-3-327-3456 Page Number : A5-1 of 28

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 5/ 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

pectrum b trum b
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum b
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@152 view @152 view
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,84 dBm 25,22 dBm 4.38 da 2.52 dB 4.12 dB 4.29 dB 4.38 dB Trace 1 21.26 dBm 26,49 dBm 5.13 d8 2.38 dB 3.94 dB 4.55 da 5.01 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 5/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
Spectrum [a
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Date: 5.0CT 2019 014538
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Trace 1 19,79 dim 24,80 dBm 5.01 d8 2.01 de 4.84 dB 4.96 di 4.99 de
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.30 | 128 | 3.03 | 3.00 | 4.84 485 | 9.59 - - - -
Middle CH 1.26 | 1.30 | 3.06 | 3.01 | 486 | 488 | 9.73 - - - -
HighestCH | 1.28 | 1.31 | 3.01 | 3.04 | 495 | 486 | 9.79 - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-4 of 28




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.77 dBm) ™M1[1] 14.98 dBm)
824.22730 MHz 624.39230 MHZ,
= nds 26.00 dB @ ndB 26.00 dB
g Y e 1.295100000 MHz| 104 e e et N VA, 1.278300000 MHz
Qfactor | 636.4) Qfactor | 644.9
ad 2 od
1/ 2 W/ \s
10 d — -10 di -
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z0d L e - 20 d — -
e P LS N n v
Al o PN -érn At AL
|- 7
40 df -40 di
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-6 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.2273 MHz 15.77 dam nd8 down 1.2951 MHz ML 24,3073 MHz 14,98 dam nd8 down 1.2783 MHz
T 1 824.0455 MHz -10.00 dBm nd8 26.00 dB TL L £24,0594 MHz -10.92 dbm n 26,00 d8
T2 1 825.3406 MHz -10.02 dBm Q factor 636.4 T2 1 B25.3378 MHz -10.93 dém Q factor 644.9

L I ]

Date: 7.0CT 2019 185315

L U ]

Cate: 7.0CT 2019 195304

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,00 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.75 dBm) ™M1[1] 14.42 dBm)
" 836.57550 MHz 836.90840 Mz
= A x ndB 26.00 dB)| @ nds " 26.00 dB|
10d I ol T g e 1.258700000 MHz 104 B e oo B VA 1.303500000 MHz|
Q factor 664.6) Q factor Y 642.0
ad + .‘w 0 di 7
J 1
-10 df — \ 10 d
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= NP v Y N 2 "
- e LW VRN AN
T P, I N
o o s -~ - o
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.5755 MHz 16.75 dBm ndB_down 1.2587 NMHz ML L £35.9084 MHz 14.42 dBm ndB_down 13035 MHz
TL 1 835.8708 MHz -9.11 dBm ndd 26.00 dB TL L B35.5483 MHz -11.68 dam nd8 26.00 dB
T2 1 837.1294 MHz -9.35 dBm Q factor 664.6 T2 1 837.1517 MHz -11.65 d8m Q factor 642.0

L I ]

Date: 7.0CT 2019 200222

L U ]

DCate: 7.0CT 2018 20:02:33

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.23 dBm| mili] 14.93 dBm|
u 847.83010 MHz 848.07060 MHz
e ¥ . . ndB 26.00 dB & ; ndB 26.00 dB
w0 AP A '--”\'\vﬁhmfa"-'\ 1.2681100000 MHz| wd At AV BB A e, 1.314700000 MHz
Qfactor | 661.8 Qfactor | 645.1
od L i od 7
.y
BUE! -10d
S0 s e 20 di _
Aoy M vV el Ly
pu ol A
a0 30 -
-40d -40 d
50 df -50 di
-60 df -60 o
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 847.8301 MHz 16.23 dBm ndB down 1.2611 MHz ML B45.0706 MHz 14.93 dBm ndB down L3147 MHz
T1 1 847.6594 MHz -9.74 dBm nds 26.00 d8 T1 1 B47.6427 MHz -11.20 dém nds 26.00 da
T2 1 848.9408 MHz -9.75 dBm Q factor 5516 T2 1 B45.9573 MHz -11.30 dém Q factor 645,

L 1 ) ]

Date: 7.0CT.2019 20.05.04

L I J -

Cate: 7.0CT.2019 20:05.15

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG982310-02

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.84 dBm) ™M1[1] 16.08 dBm)
o 824.75070 MHz . 825.17630 MHz
20 - 20 .
- - 26.00 dB N ndB 26.00 dB
04 1 N By i 2.027000000 MHZ 04 [AAT T e ey 2.997000000 MHZ]
] Q factor 272.5 ] Q factor 275.3
J \
od £ 0 di £ |
y 7 [,
] o ¢
10 d ~ -10 di
ti / \\
20 dar f 20 d ~
Vs o T Ry o o N,
0 - 30 <, —
40 df -40 di
50 d -50 di
-60 d 60 d
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.7507 MHz 16.84 dBm nd@ down 3.027 MHz M1 B25.1763 MHz 16.98 dBm nd@ down 2,997 MHZ
TL 1 823.9895 MHz -9.19 dBm nd8 26.00 dB TL L 823.9955 MHz -9.27 dBm n 26.00 dB
T2 1 827.0165 MHz -8.88 dBm Q factor 272.5 T2 1 826.9925 MHz -9.03 dBm Q factor 275.3
L U J wa L JU J L]

Date: 5.0CT 2019 00.48.15

DCate: 5.0CT 2018 004827

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.60 dBm| ™Il 16.05 dBm|
M1 837.36310 MHz 836.11040 MHz
20 20
PPN nde X 26.00 dB ndg 26.00 dB
104 a - et Al I 3.062900000 MHZz 104 Bl -1 2 e ist 3.009000000 MHZ|
Q factor 273.4 ] Q factor 277.9
/
od od .
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~1od . -0 d ¥ ¥
T |
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20 d = = - = 7 S <
] A A
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40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 837.3631 MHz 16.88 dem ndB_down 3.0529 MHZ ML L £35.1104 MHz 16.85 dem ndB_down 3,009 MHz
TL 1 834.9555 MHz -8.75 dém ndd 26.00 dB TL L £34.9955 MHz -9.17 dBm ndd 26.00 dB
T2 1 838.0285 MHz -8.85 dBm qQ factor 273.4 T2 1 838.0045 MHz -9.07 dem qQ factor 277.9
L U J wa L JU J L]

Date: 5.0CT 2019 005806

DCate: 5.0CT 2018 00568118

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.85 dBm) ™M1[1] 16.94 dBm)
847.51800 MHz o 846.40910 MHz
20 20
I IS ndB 26.00 dB RE — _ndB 26.00 dB
04 { o - At 3.009000000 MHZ, 104 i e il ST -t e 3.039000000 MHZ|
] Q factor 281.7 Q factor | 278.5
o + ‘ 0 l\.
T.
i &' -10 d -'1’
R A = e -
~ 20 1 : = 7
~ 2 ) Fap—
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 847.518 MHz 16.85 dBm nd@ down 3.009 MHz M1 846.4091 MHz 16.34 dBm nd@ down 2,039 MHZ
T 1 845.9955 MHz -9.04 dBm nd8 26.00 dB TL L B45.9635 MHz -9.59 dBm 26,00 d8
T2 1 949.0045 MHz -9.25 dBm Q factor 281.7 T2 1 849.0225 MHz -9.59 dBm 278.5
L U J wa L JU J L]

Date: 5.0CT 2019 01:00:14

Cate: 5.0CT 2018 01:00.28
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ssamonias. FCC RADIO TEST REPORT Report No. :FG982310-02

LTE Band 5

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.19 dBm) ™M1[1] 13.24 dBm)
827.42900 MHz 828.06800 Mz
20 20
s 26.00 dB nde M1 26.00 dB
g . e e W, o A B g™ AN 4.835000000 MHz 104 (s A o B e B 4.845000000 MHZ|
J Q factor \ 1711 i Q factor \ 170.9
o | o
) ! I
10 df s - -10 o -
/ \ y
/ 4 a /
20 7
- \ ”
Arnnd \ WA N etehe 2%l ~
P 7 ~afi A e,
VAN e
40 df = 40 di
50 d 50 d
&nd 60 d
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 827.429 MHz 15.19 dBm nd@ down 4.835 MHz M1 B2B.068 MH2 13.24 dBm nd@ down 4,845 MHZ
TL 1 824.092 MHz -10.39 dém ndd 26.00 dB TL L 624,122 MHz -13.25 dbm n 26.00 dB
T2 1 828.928 MHz -10.76 d8m Q factor 171.1 T2 1 B2B.968 MHz -12.98 dém Q factor 170.9
L U J wa L JU J

Date: 5.0CT 2019 01:.08.08 DCate: 5. 0CT. 2018 01:08:20

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.70 dBm)| ™M1[1] 13.77 dBm)
835.29100 MHz 837.07900 Mz
20 20
Y. 26.00 dB| M1 nde 26.00 dB|
g e i LA A A 4.855000000 MHz 0d e " PN B o 4.875000000 MHZ|
i q factor 172.0 | q factor \ 1717
|
od ) od !
! b
-tod - & “10d
A N I
20d L \“ ~ 20d 7 ‘,
A g Bt RSV eaVIVEE PPy . A~ AW ot
S \ M VY o P A Y
-3°w 26 . \
40 df 40 de
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835,201 NMHz 15.70 dam nd8 down 4.855 MHz ML B37.079 MHz 13.77 dam nd8 down 4.875 MRz
TL 1 834.042 MHz -10.58 dBm nd8 26.00 dB TL L 34,042 MHZ -11,98 dbm nd8 26.00 dB
T2 1 838.898 MHz -10.74 dBm Q factor 172.0 T2 1 B3B.91B MHz -11.78 d8m Q factor 171.7

- ) J

L I ]

Date: 5.0CT 2019 01:17:59 Date: 5.0CT 2018 011811

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.27 dBm| mili] 14.07 dBm|
844.92200 MHz 844.49200 MHz
e ndB 26.00 dB & ndB 26.00 dB
04 SBrpe, 4.945000000 MHZ, wd e o M BB 4.855000000 MHz
7 Q factor \ 170.9) Q factor 173.9
0 & 0 :
i k /
-0 7 \
/
20 d
y ¥
o A A T ~ U
| e i AT
40 df 40 d
50 df 50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 844.922 MHz 15.27 dém ndB down 4.545 MHz ML 544,452 MHz 14.07 dBm ndB down 4,555 MHz
TL 1 843.983 MHz -10.43 dém ndé 26.00 dB TL 1 B44.072 MHz -12.01 dém ndé 26.00 d8
T2 1 846.928 MHz -10.76 dém Q factor 170.9 T2 1 B45.528 MHz -11.84 dBm Q factor 173

L )il ] e

L ) ]

Date: 5.0CT.2019 01:20:07 Cate: 5.0CT.2018 01:20.19
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ssamonias. FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 5.0CT 2019 01:28:48

b
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 17.98 dBm)
" 1 831.7970 MHz
= L - ~nde A 26.00 dB|
g i Dainiies s - Ty 9.590000000 MHz
- Q factor | 86.7
0 dBm £ :
i i
-10 d8m f T
(/ hY
20 dBm , A
~ VN T \
30 dBm - - e
-40 dBm
-50 dBm
-60 dBm
CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 831.797 NMHz 17.98 dam ndB_down 9.59 MHz
TL 1 824.225 MHz -6.07 dBm nd8 26.00 dB
T2 1 833.815 MHz -8.12 dBm Q factor 86.7
L L J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum

=)

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz
lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

™Il
" " a3
= _ — - ~ndB

P Wt Bt el TS AR VAY

Q factor \
0 dBm:

10 dBm:

9.730000000 MHz

16.70 dBm)|
4.8420 MHZ|
26.00 dB|

85.8

20 dBm

7 N oy

<30 gBm=

N RV

-40 dam:

-50 dém

-60 dBm

CF B36.5 MHz 1001 pts

Span 20.0 MHz

Marker
Type | Ref | Tre | X-value 1 Y-value | Function |
M1 1

Function Result |

842 MHz 16.70 dBm nd@ down
665 MHz -9.53 dBm nd8
395 MHz -8.93 dBm Q factor

Date: 5.0CT 2019 01:35:35

9.73 MHz
26.00 d8
85.8

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum

=)

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

MiL1]

I ndp
A SYPRT S PPN I
R B A B Mo, 9.7900f

wd Q factor \

0 dém:

BRGa
T

-10 dBm

20 de B842.1420 MHz

16.93 dBm)|

26.00 dB|
00000 MHz
86.0

2R —
EARa v

s

™,

30 dBm

-40 d3m

-50 dBm

60 dBm

CF 844.0 MHz 1001 pts Span

20.0 MHZ

Marker
Function Result

Type | Ref | Trc | X-value | ¥-value | __Function |
ML 1 842.142 MHz 16.93 dBm ndB down
T1 1 839.185 MHz -8.44 dBm nds
T2 1 848.975 MHz -8.77 dBm Q factor

9.79 MHz
26.00 d8
86.0

Date: 5.0CT.2019 01:37:19

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.10 | 1.09 | 272 | 271 | 449 | 450 | 9.03 - - - -
Middle CH 1.09 | 1.09 | 273 | 272 | 449 | 447 | 895 - - - -
HighestCH | 1.09 | 1.09 | 270 | 2.70 | 450 | 4.49 | 8.99 - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-9 of 28




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG982310-02

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.03 dBm) ™M1[1] 15.74 dBm)
824.47620 MHZ 824.35670 MHZ,
20 20
1.102097902 MHz I Y Occ B 1.093706294 MHz,
N, - AT P e
10 di 2 10 d v W ]
o4 / 0d
x A
Jj’ /
-10 df -10 d
7 \
~
20 d £ 20 di At T
Lot = e e .
5 - g B Y - R
40 df -40 di
50 df 50 d
&nd 60 d
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.4762 MHz 16.03 dam ML 24,3567 MHz 15.74 dam
T 1 824.14336 MHz 8.12 dBm Oce Bw 1102097902 MHz TL L 824.15734 MHz 7.71 dBm Oce Bw 1.093706294 MHz
T2 1 825.24545 MHz 7.38 dam T2 1 825.25108 MHz 7.15 dam

L I

Date: 7.0CT 2019 18.52:42

L U

Cate: 7.0CT 2018 185253

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,00 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.10 dBm| 15.21 dBm|
836.68180 MHz 836.15670 MHz
20 20
1.090909091 MHz 1.086111888 MHZ
[T
10d 104d
od a & 0d f
/ 7
04 - 10 d -
/ f \
- o 20 d
i T @ LN
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 835.6818 MHz 16.10 dBm ML L 5361587 MHz 15.21 dBm
TL 1 835.95175 MHz 9.30 dBm Occ Bw 1.090908081 MHz TL L 835.95455 MHz 7.80 dBm Occ Bw 1.085111688 MHz
T2 1 837.04266 MHz 8.49 dom T2 1 837.04266 MHz 8.85 dam
L U J wa L JU J
Date: 7.0CT 2019 20,0200 Date: 7.0CT.2018 200211
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,00 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.67 dBm| mili] 14.15 dBm|
20 84785800 MHz - 847.80210 MHz
3 OccBu 1.090900091 MHz m Oce B 1.093706294 MHZ|
F L Tats RSy i i T Tt W [ e
04 Vo™ -~ 10 d ?(\, v, s o,
od - od -
/ /
BUE! = -10d £ N
, e -
20 B e Pl N E 20 di W
Ve, AR varii AN
30 ‘30 .
-40 -40 df
50 df -50 di
-60 df -60 o
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.858 MHz 15.67 dBm ML 847 6021 MHz 14.15 dBm
TL 1 847.75455 MHz 9.35 dam Occ 8w 1.090909091 MHz TL L 847.75175 MHz 6.95 dBm Occ 8w 1.093706294 MHz
T2 1 943.94545 MHz 9.78 dbm T2 1 846.84545 MHz 7.22 dém

L )

Date: 7.0CT.2019 20.04:42

L I

Cate: 7.0CT.2019 20:04:53

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-10 of 28




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG982310-02

LTE Band 5

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.99 dBm) 15.68 dBm)
- 825.32620 MHz - 624.97250 MHZ,
[ X 2.721278721 MHz 2.709290709 MHZ
% M peae E
10d - 104 A
/ / \
od y . 0 di i !
/ I \
{ \
-10 df f" l]‘ -10 d
] .‘ i \
204 20d b
™ I Y SN | -~ NI A
50 CES . et ey )
40 df -40 di
50 df 50 d
-6 df -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.3262 MHz 16.99 dam ML 24,9725 MHz 15.68 dam
T 1 824.13936 MHz 10.20 dBm Oce Bw 2.721278721 MHz TL L 824.13936 MHz 8.74 dBm Oce Bw 2.709290709 MHz
T2 1 82686064 MHz 10.82 dam T2 1 826.84865 MHz 9.90 dam

L I

Date: 5.0CT 2019 00.48:51

L U

DCate: 5.0CT 2018 00:48.08

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1 16.06 dBm)
- M1 835.46300 MHz - A 835.31320 MHZ,
. 2.727272727 MHz r 2.715284715 MHZ
i D et P N RS
10d 104
/ {
o4 od y
| [ 4
-1 d / 10 di ﬂf L
4 - p \
20 A . 20d £
29 o Y N A A A — - fromm
Y (R ]
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,453 MHz 17.31 dam ML L 835,313 MHz 16.06 dam
T 1 835.13337 MHz 10.94 dBm Oce Bw 2.727272727 MHz TL L 835.13337 MHz 10.27 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.86064 MHz 11.56 dam T2 1 83784865 MHz 8.77 dam

L I

Date: 5.0CT 2019 00.57:43

L U

DCate: 5.0CT 2018 00:57.55

Hi

ghest Channel

/3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.80 dm| mili] 16.98 dBm|
20 M1 847.51800 MHz - 846.96650 MHz
[~ - K~ r-0cc By . 2.703296703 MHZ, - Occ B 2.697302697 MHz
(E S N i Aaa v Vo PP, /- g T e
10 d - - 10 d ¥
/ \ i
0 Y
T -10d i L
o \ | ~f \
0 d St - -
] <0 d8ry = VT~ e
a0 -30 1
-40 -40 df
50 df -50 di
60 d -60 db
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.518 MHz 17.30 dBm ML 5459665 MHz 16.98 dBm
TL 1 846.14535 MHz 10.65 dBm Oce Bw 2.703296703 MHz T1 1 B846.15135 MHz 9.85 dBm oce Bw 2.697302697 MHZ
T2 1 948.94855 MHz 10.35 dBm T2 1 846.84665 MHz 8.53 dbm

L )

Date: 5.0CT.2019 00.59:50

L I

Cate: 5.0CT.2018 01.00.02

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. :FG982310-02

LTE Band 5

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

B | &

Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.03 dBm) ™M1[1] 14.91 dBm)
- 828.47800 MHz - 626.91000 MHZ,
_ OccBw 'y .. 4.485514486 MHz Y occhw 4.495504496 MHz
., (P T et \ R AN
- i AT (e B o : 104 ; el g AP N, [ ,
od { i o J )
/ 4 / \
10 - \ 10 di
204 v 20d
| sragi=sle/ Lo - st - -
S e Eaaklls Ty
| W)
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 828,478 MHz 15.03 dam ML £26.91 MHz 14,31 dam
T 1 824.26224 MHz 9.55 dBm Oce Bw 4,485514456 MHz TL L 82426224 MHz 8.64 dBm Oce Bw 4.495504496 MHz
T2 1 828.74775 MHz 10.49 dam T2 1 828.75774 MHz 8.47 dam
L U J L JU J
Date: 50CT 2019 01:08:44 Date: 50CT 2018 01.08:56

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.77 dBm) ™M1[1] 3 dBm)
834.65200 MHz 37.25900 MHzZ
20 r 20 Y
o . 4.485514486 MHz i Occ B 534466 MHz
0 T I A 104 Fo s oy e e A e |
‘I / 1
od 7 T ad 7 t
-10 df 7 \, -10 d - \.\
i 1 / A
204 = — 20d A y
WA Lol e A, NP PR P "\
_§6 -5&»_ P A .
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,652 MHz 14.77 dBm ML L 37259 MHz 13.53 dam
T 1 834.25225 MHz 9.60 dBm Oce Bw 4,485514456 MHz TL L 834.26224 MHz 8.79 dBm Oce Bw 4,455534466 MHz
T2 1 838.73776 MHz 9.90 dam T2 1 838.72777 MHz 8.59 dam
L it ] - L ) ]

Date: 5.0CT 2019 01:17:37 Cate: 5.0CT.2018 01:17.48

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
CHEY 14,70 dbm| 13.80 dbm
847.39900 MHZ] §47.98900 MHz
e e Bre 4.495504496 MHz & 4.485514486 MHZ]
SV P A _
10 d |)r~ oS A e i A P 10 di - ul”
ad ; od
/ /
-t0d -10 di +

N B ] S
T A~ At bl AT
-30, dpdre—-
-40 -40 df
-50 d -50 di
-60 df -60 di
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.389 MHz 14.70 dBm ML 547,569 MHz 13.80 dBm
TL 1 844.23227 MHz 7.27 dBm Oce Bw 4.495504496 MHz T1 1 B44.25225 MHz 8.58 dBm oce Bw 4. 485514486 MHZ
T2 1 848.72777 MHz .84 dBm T2 1 846.73776 MHz 9.54 dBm
L I ) L I ) -
Date: 5.0CT.2019 01:19:43 Date: 5.0CT.2019 011955

TEL : 886-3-327-3456 Page Number 1 A5-12 of 28
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

lo Att 0ds SWT  12.6ps @ VBW 1 MHz

Mode Auto FFT
SEGL Count 100/100

b
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz

(@ 17k Max

20 d8

0 T et

16.15 dBm)|
832.3970 MHz
T 9.030969031 MHz

0 dBm t '

|
10 dBm:

20 d8m 1

T g W \

\ ~
-30 dém

-40 dam:

-50 dém

-60 dBm

CF 829.0 MHz 1001 pts Span 20.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 83

16.15 dBm
10.56 dBm Occ Bw
11.69 dBm

9.030965031 MHz

Date: 5.0CT 2019 01:28:36

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz
lo Att 0ds SWT  12.6ps @ VBW 1 MHz

Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 17.21 dBm
. ] B34.7620 MHzZ|
= Bw £.951048951 MHz,

e

10d —

0 dBm:

-10 dem L -

20 dem d A

e -
rlim

-40 dam:

-50 dém

-60 dBm

CF B36.5 MHz 1001 pts

Marker

Type | Ref | Tre |
M1 1

Span 20.0 MHz

1 Y-value | Function |
834.762 MHz 17.21 dBm

T1 1 832.0245 MHz 11.22 dBm Oce Bw
T2 1 840.9755 MHz 11.05 dam

Function Result |

8.951048951 MHz

Date: 5.0CT 2019 01:35:24

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz
lo Att 0ds SWT  12.6ps @ VBW 1 MHz
SGL Count 100/100

(@ 17k Max

Mode Auto FFT

MiL1] 16.42 dBm)
84,5600 MHz
8.991008991 MHz|

20 db

Occ Bw
A

10 d

0g8m : |

-10 dBm L

\
20 dBm — :

Tty P

- A
30 dBm

-40 d3m

-50 dBm

60 dBm

CF 844.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |
ML 1 B843.56 MHz 16.42 dBm

T1 1 839.4845 MHz 11.23 dém Occ Bw

T2 1 848.4755 MHz 10.76 dBm

1001 pts Span 20.0 MHz

Function Function Result

8.991008991 MHz

Date: 5.0CT.2019 01:37:07

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 7.0CT 2018 19:54:54

[_]m ] oo
= S um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
J 3 3 ABS Li SPURIDUS INE_ABS PAES
0 ulﬁ’l_:;m PURIOUS_) INE_ABS PAES /__‘ 20 dimE {#\ 8
10 dBm ( \'\ 10 dém i
0d8 h 0 dem Hf
-10 dam -10 dBm
-20 dBm lm -20 dBm 1
-30 dBm j o -30 defih v
A \
40 dem j w -40 dpm l‘\ﬂ
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,98002 Mhz -45.46 dem -32.46 d& 547000 MHZ 549,000 MAzZ 100,000 kHz 54676324 1MHZ 21.29 dbm 8718
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -23.90 dBm -10.50 dB 949,000 MHz 850.000 MHz 20.000 kHz 849.00050 MHz Z19.80 dbm Z6.80 dB
824.000 MHz 826.000 MHz 100.000 kHz 624.22677 MHz 20.86 dim -9.14 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.51445 MHz -44.99 dbm -31.99 dB
Y
) i )

Date: 7.OCT 2019 20:10:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 7.0CT.2019 19:58:12

ﬂé}' =] um

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

d 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem i) 10 dBpf—t e,
ode / \l i UBJ \
; |
-10 dBm J \ -10 dpm
SPURIOUS_LINE_ABS r &
-20 dém l \%; dBm
.30 dem 7 = ||| -20 dem \"“1‘
-40 dBm = "’ﬁ -40 dBm \" 0
—
B i Ur U H“’“‘“——M_ﬂ,

e e 50 dBm S— ] T S
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -30.04 dém -26.04 dB 547000 MHZ 549,000 MAzZ 100,000 kA2 aﬁm T 1324 dbm _mml

523,000 MHz £24.000 MHz 20,000 kHz 923,99950 MHz -27.41 dém 144108 849,000 MHz 850.000 MHz 20,000 kHz 849,00649 MHz -24.09 dBm -11.00 dB

£824.000 MHz 826,000 MHz 100,000 kHz 824,79520 MHz 12.06 dBm -17.04 dB 850,000 MHz 850.000 MH2 166 D00 kHz A50.0DE00 MHz 38.55 dBm 25 55 B

e ——
T
I - N T

Date: 7.0CT.2019 20:06.54

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG982310-02

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 7.0CT 2018 19:56:33

@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
. . x ABS Li SPURIDUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS /‘N 20 chine [\ 5
10 dBm ! \ 10 dBm { .\
ode i 0 dem |
|
-10 d8m ‘ -10 dem—t-
SPURIOUS INE_ABS \l Lr
-20 dem L 20 dBm
-30 dBm f L 30 dem—
40 dem / 40 dpm ¥ \
BN I I B Sy S -
SO — 50 dBm N
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,39600 MHz ~46.08 dém -33.08 0B 547,000 Mz | 849,000 Mz 100,000 Kiz 348 75524 Wz 2057 cBm 7508
823.000 MHz 824,000 MHz 20000 kHz 823,99850 MH2 -24.65 dBm -11.65 dB 549,000 MHz 850,000 MHz 20.000 kHz 34900050 MHz 2081 dBm SElde
£24.000 MHz 526000 MHz 100.000 kHz 824.25475 MHz 19.78 dBm -10.22 dB& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -46.03 dBm -33.03 dB
Y
) i )

Date: 7.OCT 2019 20:11:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem f -'\ 10 cery "\
0 dB f‘ - i dBnJ !
-10 dem | \ -10 dpm ‘
SPURIOUS_LINE_ABS J &
-20 dem l k‘ 20 fdBm l‘
-30 dBm: ,j et -30 dBm \
-40 dem ad 40 dem \\
1l TV I~
il Ll e E— -50 dBm
-60 dBm -60 dem
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -39.60 d&m -26.60 d& 547.000 MHz 849,000 MHz 100.000 kHz 848,08501 MHz 12.18 dBm -17.92 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -29.61 dém -16.61 08 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -27.05 dBm -14.05 de
824.000 MHz 826.000 MHz 100.000 kHz 625.04595 MHz 12.07 dBm ~17.93 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.57 dbm -26.57 dB
T
) i )
Date: 7.0CT 2019 19.56.51 Dete: 7.0CT.2019 20:08:33
TEL : 886-3-327-3456 Page Number 1 A5-15 of 28
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FCC RADIO TEST REPORT Report No. :FG982310-02

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 5.0CT 2018 00:51-07

Date: 5 OCT 2019 01:02.06

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 ghine —BPURIOUS_LINE_ABS PASS /‘\ 20 chine _BPURIOUS LINE_ABS PABS
10 dBm [ 10 dBm ’ ¢
ode \ 0 dem } l
-10 dem -10 dBm
SPURIOUS INE_ABS \ ['
-20 dem 20 dBm J
-30 dem { \ ’ﬂ\ ;V dBm f\\ J \
40 derm. \“.,w \\1 f \ -4 cem—{— MJ‘ \
-50 dBm _'__Jr\ - Pt -50 dbm \,-P /‘\’ T
L-" P Wy [ S
50 dBm =
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 52147752 MRz -43,08 dem -30.08 06 846.000 MHZ 849,000 MHZ 100 000 kHz 848.75574 Mz 21,97 dom .79 08
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59550 MHz -21.38 dém -8.38 dB 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -18.56 dBm -5.56 dB
£24.000 MHz 527000 Mtz 100.000 kHz 824.25025 MHz 21.14 dBm -6.86 dB 850.000 MHz 860.000 MHz 100.000 kHz 85128372 MHz -44.16 dBm -31.16 dB
Y
i 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGNEGLinEkABS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine s
10 dBm {,M O v rrr—eTy B A g
0 de { \ dBm 1
-10 dgm j 10 dBm -
SPURIOUS_LINE_ABS f ‘
-20 dém J -20 dBm L
-30 dem -30 dem "
wﬂw’f"‘ T M‘\‘
_40 dam —y 40 dem =
et Sy -
-50 dam P -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz_| ||[Start 846.0 MHz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,97203 Mhz 32,64 dem ~19.64 db 546.000 MHz 849,000 MHZ 100,000 kA2 84667263 Mhz 352 dbm 2045 dB
£23.000 MHz 824,000 MHz 30.000 kkz 82399750 MHz ~28.50 dBm -15.50 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -26.27 dBm -13.27 d8
824.000 MHz 827.000 MHz 100.000 kHz 62553596 MHz £.92 dem -21.08 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -27.76 dbm -14.76 dB
Y
) i )
Date: 5.0CT 2019 00.54.29 Dete: 5.0CT.2019 01:05.28
TEL : 886-3-327-3456 Page Number 1 A5-16 of 28

FAX . 886-3-328-4978



	FG982310-02_R01_Part22.24.27_Wistron_Wallaby(Verizon sku)_Appendix A5.pdf



